



PG MEASUREMENT REPORT

MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG_1287.2018**
 Manufacturer : **Dudek**

Sample name: **Nemo 4 31**
 S/N: **P-107671**

TOTAL LINE LENGTH [mm]

		A	B	C	D	E	Stabilo	Brakes
Center	1	7019	6940	7056	7140		6325	7977
	2	6961	6885	6998	7086		6275	7587
	3	6954	6879	6987	7077		6184	7430
	4	7004	6930	7042	7123		6189	7323
	5	6995	6895	7002	7086		6231	7414
	6	6946	6856	6954	7031		6311	7240
	7	6933	6845	6926	6998			7121
	8	6971	6878	6955	7011			7035
	9	6751	6759	6818	6865			7036
	10	6675	6685	6743	6780			
Wing tip	11	6546	6583	6627	6646			
	12	6522	6554	6614	6625			
	13							
	14							
	15							
	16							
	17							
	18							
	19							
	20							
	21							
	22							

MEASUREMENT TOTAL RISER LENGTH [mm]

Risers	trim	accel
A	541	384
A'	641	486
B	543	423
C	539	539
D		
accel	145	mm